EPA

United States
Environmental Protection
Agency

Drinking Water Treatment Plant Residuals
Management
Technical Report

Summary of Residuals Generation, Treatment, and
Disposal at Large Community Water Systems

September 2011

EPA 820-R-11-003



Drinking Water Industry Report

DISCLAIMER

This report on the drinking water treatment industry does not set forth any regulatory
requirements under the Clean Water Act. It is intended solely as a presentation of information of
which the U.S. Environmental Protection Agency (EPA) is currently aware concerning the
generation, treatment, and disposal of wastewater and solid residuals at water treatment plants
(WTPs). Thus, it does not impose any requirements on any party, including EPA, states,
[...]
Jerry Russell, James Schaefer, Sandeep Sethi, Jennifer Worley, Residual Management Research
Committee Subcommittee on Membrane Residual Management, “2003 Committee Report:
Residuals Management for Low-Pressure Membranes,” Jour. AWWA, 95:6:68. AWWA, June
2003. DCN DWO00003.

6-20


http://www.nsf.org/
http://www.lenntech.com/faqozone.htm.%20DCN%20DW00639
http://www.lenntech.com/faqozone.htm.%20DCN%20DW00639

Drinking Water Industry Report Section 6 — Source Water Treatment Technologies

Malmrose, et al., 2004. Paul Malmrose, Jim Lozier, Michael Mickley, Robert Reiss, Jerry
Russell, James Schaefer, Sandeep Sethi, Jennifer Manuszak, Robert Bergman, and Khalil Z.
Atasi, Residual Management Research Committee Subcommittee on Membrane Residual
Management, “2004 Committee Report: Residuals Management for Desalting Membranes,”
Jour. AWWA, 96:12:73. AWWA, December 2004. DCN DW00032.

Manahan, Stanley E., 1993. Section 13.7. “Removal of Calcium and Other Metals.” In
Fundamentals of Environmental Chemistry, pages 463-464. Chelsea, MI: Lewis Publishers.
DCN DWO03757.

The Merit Partnership, 2002. Reverse Osmosis Applications for Metal Finishing Operations.
Merit Partnership P2 Project for Metal Finishers. January 2002. DCN DWQ003774.

National Drinking Water Clearinghouse, 1996a. Tech Brief: Disinfection (#DWBRPEA47), June
1996. DCN DWO03758.

National Drinking Water Clearinghouse, 1996b. Tech Brief: Filtration (#DWBRPES50),
September 1996. DCN DW00874.

Tchobanoglous, et al., 2003. George Tchobanoglous, Franklin L. Burton, H. David Stensel,
Wastewater Engineering Treatment & Reuse, 4" edition. Metcalf & Eddy, Inc., New York:
McGraw-Hill. DCN DWO00871.

U.S. Environmental Protection Agency (EPA), 1986. Design Manual: Municipal Wastewater
Disinfection (EPA 625-1-86-021), Office of Research and Development, Cincinnati, Ohio.

U.S. EPA, 1998. Small System Compliance Technology List for the Non-Microbial
Contaminants Regulated Before 1996 (EPA 815-R-98-002), Office of Water, Washington, DC.
DCN DWO00883.

U.S. EPA, 1999c. Wastewater Technology Fact Sheet: Ultraviolet Disinfection (EPA 832-F-99-
064), Office of Water Municipal Technology Branch, Washington, DC. DCN DWO00677.

U.S. EPA, 1999d. Alternative Disinfectants and Oxidants Guidance Manual (EPA 815-R-99-
014), Office of Water, Washington, DC. DCN DW00647.

U.S. EPA, 2000. Wastewater Technology Fact Sheet: Granular Activated Carbon Adsorption and
Regeneration (EPA 832-F-00-017), Office of Water, Washington, DC. DCN DWO00650.

U.S. EPA, 2002a. Filter Backwash Recycling Rule: Technical Guidance Manual (EPA 816-R-
02-014), Office of Ground Water and Drinking Water, Washington, DC. DCN DW00064.

U.S. EPA, 2002b. Community Water System Survey 2000 (EPA 815-R-02-005), Office of Water,
Washington, DC. DCN DWO00001.

U.S. EPA, 2006. Drinking Water Treatment Plant Site Visit Report: Des Moines Water Works
Fleur Drive Water Treatment Plant, Office of Water, Washington, DC. DCN DWO00918.

6-21



Drinking Water Industry Report Section 6 — Source Water Treatment Technologies

U.S. EPA, 2008b. National Primary Drinking Water Standards (List of Drinking Water
Contaminants and MCLSs) (original document published in 2003, DCN DW00657), Office of
Ground Water and Drinking Water, Washington, DC. Retrieved from
http://www.epa.gov/safewater/contaminants/index.html Accessed April 2008 for updates.

U.S. EPA, 2009. Drinking Water Survey Response Database — Technical Data for the 2006
Drinking Water Industry Questionnaire. Office of Water, Washington, DC. DCN DW03790.

U.S. Geological Survey (USGS), 2007. “Saline water,” Water Science for Schools. Retrieved
July 2007, from http://ga.water.usgs.gov/edu/saline.html. DCN DWO03761.

6-22


http://www.epa.gov/safewater/contaminants/index.html%20Accessed%20April%202008%20for%20updates.
http://ga.water.usgs.gov/edu/saline.html

SECTION 7

TYPES OF RESIDUALS PRODUCED BY SOURCE WATER
TREATMENT

The previous section discusses the treatment processes and common treatment
trains that are used at water treatment plants (WTPs) to produce drinking water. The treatment
processes used to produce drinking water may generate waste streams (or residuals) that the
WTP must manage. Two of the treatment processes presented in the previous section,
disinfection and other chemical addition, may contribute chemicals to the residuals, but do not
generate waste streams themselves. Therefore these two processes are not specifically discussed
in this section. This section discusses residuals generated by the following water treatment

processes:

Presedimentation (Section 7.1);

Coagulation, flocculation, and sedimentation (Section 7.2);
Precipitative softening (Section 7.3);

Filtration, microfiltration, and ultrafiltration (Section 7.4);
Membrane desalination (Section 7.5);

lon exchange (Section 7.6); and

Activated carbon (adsorption process) (Section 7.7).

Water treatment plants (WTPs) may use more than one of the treatment processes
listed above and may generate multiple types of residuals. The volume and characterization of
the residuals generated depends on the quality of the source water, the drinking water production
rate, efficiency of the source water treatment system, the amount of treatment chemical used, and
type of source water treatment. The residuals volume at a WTP may vary seasonally or monthly
(U.S. EPA, 1993). EPA collected data through literature searches, EPA and state sources, and the
2006 industry questionnaire to quantify residuals generation rates and composition before

residuals treatment. An overview of the data sources is presented in Section 2 of this document.

7.1 PRESEDIMENTATION

As discussed in Section 6, presedimentation is a sedimentation basin operated at

the head of the WTP. Presedimentation uses gravity to remove suspended solids from source

7-1



Drinking Water Industry Report Section 7 — Types of Residuals Produced by Source Water Treatment

water. The residence time, which depends on the WTP design, capacity, and production rate, is
an important factor in the efficiency of solids separation and removal. Clay and organics settle
slowly and are not removed during presedimentation; these contaminants require coagulants to
assist settling. Silt also has a slow settling velocity; 2-micron silt particles settle at a rate of 10
millimeters per hour (0.4 inches per hour). Sand and grit settle more rapidly; 600-micron sand
particles settle at a rate of 900 meters per hour (50 feet per minute) (New Zealand Ministry of
Health, 2005). If the presedimentation basin has a residence time of two days, then all of the sand
and grit will be in the sludge, but very little of the clay and silt. The composition of the solids in
the sludge is site-specific. Depending on the composition, settling basins can remove between 50
and 90 percent of the influent solids (U.S. EPA, 1999). Following presedimentation, WTPs
remove smaller particles during the coagulation, flocculation, sedimentation, and filtration

processes, as shown in Figure 7-1.

Raw - - q q » Finished
Water g d C£ = > 7 Water
Grit Pre-Sedimentation Coagulant Sludge  Filter Backwash
Waste Waste
Pre-Sedimentation Basin Rapid Mix Flocculation Final Sedimentation Basin Filters

Figure 7-1. Residuals from Source Water Solids Removal (U.S. EPA/ACSE/AWWA, 1996)

7.2 RESIDUALS FROM COAGULATION, FLOCCULATION, AND
SEDIMENTATION

During coagulation, flocculation, and sedimentation, solids settle to the bottom of
clarifiers and sedimentation basins. Coagulation is the addition of chemical agent(s) to the solids
settling process to reduce the negative surface charges by introducing positive ions, which allows
the particulates to agglomerate and settle. Aluminum and iron salts are common coagulant aids
whose positive trivalent forms are insoluble at normal conditions for drinking water treatment
and precipitate along with the neutralized suspended solids (Tchobanoglous, et al., 2003). The

charge neutralization reactions begin immediately, necessitating a rapid mix chamber.

7-2



Drinking Water Industry Report Section 7 — Types of Residuals Produced by Source Water Treatment

The term flocculation is the agglomeration of small finely separated particles into
larger particles that become heavier than water. Optimum floc formation is best carried out under
conditions of gradually reducing energy: turbulent rapid mix is reduced to gentle agitation, which
is further reduced to quiescent deposition.

Within sedimentation basins, solids settle by gravity to the bottom. The underflow
sludge is removed from the basin on either a continuous or batch basis. In continuous sludge
removal, rakes or blades push the sludge along the bottom of the settling basin to an outlet. In
batch removal, basins are drained and the sludge is removed with the remaining basin water and
cleaning water. Batch removal occurs when the settling volume in the basin is no longer effective
(i.e., sludge displaces too much settling volume). The time between batch removals varies from a

few weeks to over a year.

The volume of coagulation sludge generated depends on the plant production,
amount of coagulant or other treatment chemical added (dose), and amount of suspended solids
in the source water. Table 7-1 presents typical coagulation sludge volumes generated (U.S. EPA,
1993). The characteristics of coagulation sludge vary depending on initial water quality and the
amount and type of coagulant used (e.g., higher aluminum concentration in the sludge using
aluminum-based coagulant). Coagulation sludge predominately contains the coagulant metal
hydroxides along with source water natural organic matter, suspended solids, microorganisms,
radionuclides, and other organic and inorganic constituents. The metals found in coagulation
sludge include aluminum, arsenic, and occasionally cadmium, chromium, copper, iron, lead,

manganese, nickel, and zinc (Cornwell, 1999).

7-3



Drinking Water Industry Report

Section 7 — Types of Residuals Produced by Source Water Treatment

Table 7-1. Typical Chemical Coagulation Sludge Volumes

Average Water Water Treatment Typical Sludge Average Sludge
Population Served Treatment Plant | Plant Design Flow Volume Range Volume
Range Flow (MGD) (MGD) (GPD) (GPD)
1,001 to 3,300 0.23 0.7 7-2,600 770
3,301 to 10,000 0.7 1.8 18 - 6,700 2,000
10,001 to 25,000 2.1 4.8 48 — 17,800 5,300
25,001 to 50,000 5 11 110 - 40,900 12,100
50,001 to 75,000 8.8 18 180 - 66,800 19,800
75,001 to 100,000 13 26 260 — 96,600 28,600
100,001 to 500,000 27 51 510 — 189,400 56,200
500,001 to 1,000,000 120 210 2,100 - 779,900 231,300
Greater than 1,000,000 270 430 4,300 - 1,596,900 473,500

Source: U.S. EPA, 1993.
MGD - Million gallons per day.
GPD - Gallons per day.

If the source water has a high concentration of total suspended solids (TSS), then
the coagulant sludge will contain a high percentage of gelatinous, hydroxide precipitates. The
alum and ferric (or iron) sludge exhibit poor compaction traits, ranging from 0.5 to 2 percent
solids (ASCE/AWWA, 1997). Consequently, coagulation sludge usually requires additional
processing such as thickening, dewatering, or drying prior to disposal. Because of their low
solids content, these sludges are difficult to dewater. They are also biologically inert with little
organic content and have little value as a fertilizer or soil conditioner. Section 11 discusses
residuals treatment and management practices.

7.3 RESIDUALS FROM PRECIPITATIVE (LIME) SOFTENING

WTPs use precipitative softening to remove divalent ions in water, particularly
calcium and magnesium, by the addition of lime. The concentration of the divalent ions in the
water is often referred to as the water’s “hardness.” The lime increases the pH and reacts with the
ions to form a precipitate of insoluble calcium carbonate and magnesium hydroxide. Softening
sludge (or carbonate residuals) settles to a solids content ranging from 2 to 15 percent
(ASCE/AWWA, 1997). Softening sludge is easier to dewater and compact than coagulation
sludge (see Section 7.2). Table 7-2 presents typical lime softening sludge volumes produced by
WTPs (U.S. EPA, 1993).




Drinking Water Industry Report Section 7 — Types of Residuals Produced by Source Water Treatment

Table 7-2. Typical Lime Softening Sludge Volumes

Average Water | Water Treatment | Typical Sludge Volume [ Average Sludge
Population Served | Treatment Plant | Plant Design Flow Range Volume
Range Flow (MGD) (MGD) (GPD) (GPD)
1,001 to 3,300 0.23 0.7 2,800 - 10,700 8,500
3,301 to 10,000 0.7 1.8 7,200 — 27,400 21,900
10,001 to 25,000 2.1 4.8 19,300 - 73,100 58,300
25,001 to 50,000 5 11 44,200 — 167,500 133,600
50,001 to 75,000 8.8 18 72,300 — 274,100 218,600
75,001 to 100,000 13 26 104,400 - 395,900 315,800
100,001 to 500,000 27 51 204,800 - 776,600 619,400
500,001 to 1,000,000 120 210 843,400 - 3,198,000 2,550,600
Greater than 1,000,000 270 430 1,726,900 - 6,548,200 5,222,700

Source: U.S. EPA, 1993.
MGD - Million gallons per day.
GPD - Gallons per day.

Softening sludge is biologically inert and has a high pH (typically greater than
10.5) due to unreacted lime and high alkalinity. The sludge contains calcium carbonate,
magnesium hydroxide, other divalent ions, natural organic matter from the source water,
inorganics, suspended solids, microorganisms, and radionuclides. Metals found in the softening
sludges include calcium, magnesium, arsenic, barium, cadmium, chromium, lead, mercury,

selenium, and silver (Cornwell, 1999).

In lime softening, sludge generation rates depend on the ratio of calcium
carbonate to magnesium hydroxide and the type of clarifier/sedimentation basin. Conventional
gravity sedimentation basins generate sludge with solids concentrations of only 2 to 4 percent,
whereas, sludge blanket clarifiers generate sludge with solids concentrations up to 30 percent
(U.S. EPA/ASCE/AWWA, 1996).

Softening sludges are generally dense, stable, and inert materials that dewater
easily to a solids content up to 50 to 60 percent. However, if the hardness is due to magnesium,
the hydroxide sludge is more difficult to handle and dewater (Cornwell, 1999). Figure 7-2
presents the sources of residuals from a typical precipitative softening plant.




Drinking Water Industry Report Section 7 — Types of Residuals Produced by Source Water Treatment

Raw - . Finished
Water > ;C£ > ” 7 Water
Grit Pre-Sedimentation Lime Softening Filter Backwash
Waste Sludge Waste
Pre-Sedimentation Basin Rapid Mix Flocculation Final Sedimentation Basin Filters
Figure 7-2. Residuals from Precipitative Softening WTP
7.4 RESIDUALS FROM FILTRATION

WTPs use filtration to remove finer particles and metals. At some WTPs,
filtration is the only solids removal step. Filter types include non-membrane filters such as multi-
media, slow sand, and diatomaceous earth and low-pressure membranes such as microfiltration
(MF) and ultrafiltration (UF).

74.1 Filters (non-membrane)

Filtration removes suspended material in the source water by allowing water to
pass through the filter media while suspended solids accumulate in the interstices of the filter
media. As the filter run continues and more particles are removed, it becomes more difficult for
the inlet water to easily make its way through the filter. This condition is called filter head loss
and is an indication of waning filter performance. At a predetermined filter head loss value, the
filter is taken out of service for backwash.

Backwashing is the process of using finished water to reversely expel the particles
collected on the filter media. The plant collects the filter backwash water (containing the
particles) in an area separated from the filter inlet. Due to the relatively low level of filtered
particles and the relatively large volume of water necessary to clean the filter, the resulting
backwash residuals water is dilute (50 to 400 mg/L of suspended solids) and difficult to dewater
(U.S. EPAJASCE/AWWA, 1996).

7-6



Drinking Water Industry Report Section 7 — Types of Residuals Produced by Source Water Treatment

Filter backwash contains particulates including clay and silt particles,
microorganisms (bacteria, viruses, and protozoan cysts), colloidal and precipitated humic
substances, and other natural organic particulates from the decay of vegetation. At conventional
and direct filtration plants, filter backwash also contains precipitates of aluminum or iron used in

coagulation (Cornwell, 1999).

The volume of filter backwash wastewater generated depends on the number of
filters, frequency of backwash, and duration of backwash events. The volume is typically
between 2 and 5 percent of the finished water produced (U.S. EPA/JASCE/AWWA, 1996). This
is a sizeable residuals volume. Consequently, many WTPs employ a flow equalization system to
settle and remove some of the solids and recycle the backwash water to the head of the source

water treatment plant.

After backwashing, WTPs may wash the filter to ensure adequate filter
performance. The spent wash water is called “filter-to-waste.” By generating the filter-to-waste
stream, WTPs can check the effluent quality from the filter prior to bringing the filter back on-
line. Filter-to-waste is the filter effluent for the first 15 to 60 minutes after startup (following
backwash). The filter-to-waste stream is equalized and returned to the head of the treatment
plant, rather than distributed to customers (U.S. EPA/ASCE/AWWA, 1996).

7.4.2 Low-Pressure Membranes

Low-pressure membranes (MF/UF) generate filter backwash waste streams,
similar to other filtration processes, and spent chemical cleaning solutions. MF and UF systems
remove suspended solids, turbidity, inorganic and organic colloids, microorganisms (protozoan
cysts and bacteria), viruses (UF only), and some organic fractions (UF only) from the source
water. The volume of backwash generated is typically between 2 and 15 percent of the plant flow
rate. The backwash stream represents the majority of residuals generated from MF/UF treatment
process (95 to 99 percent of the total volume of residuals). The remaining 1 to 5 percent of

membrane residuals is generated by chemical cleaning procedures (Malmrose, et al., 2003).

7-7



Drinking Water Industry Report Section 7 — Types of Residuals Produced by Source Water Treatment

Table 7-3 presents typical characteristics of low-pressure membrane backwash

residuals. These characteristics vary with feed flow rate and backwash frequency. (Malmrose, et

al., 2003)

Table 7-3. Typical Characteristics of Low-Pressure Membrane Backwash Residuals

Frequency of application

Every 10 to 60 minutes.

Volume of backwash
residuals generated/
waste produced

2 to 15% of plant feed flow rate for recoveries of 85 to 98%.
(Daily chemically-enhanced backwash (CEBW) wastes might be 0.2 to 0.4% of plant
feed flow rate.)

Characteristics of
backwash residuals

Algae, precipitated solids, possible chemical residues if using CEBW

Total organic carbon (TOC) concentration of 1 to 2 times the feed water
concentration (if no coagulant or absorbent is used).
If coagulant is used, the TOC could be 5 times the feed water concentration.

For recoveries of 85 to 98%, backwash will have a concentration factor of 7 to 50
times the feed water for total suspended solids (TSS) and Cryptosporidium.

If using CEBW (with chlorine, acid, or base), pH may be <6 or >9, and chlorine
residual may be up to 1,000 mg/L as Cl..

Source: Malmrose, et al., 2003.

Some systems use coagulants, powdered activated carbon (PAC), or other

chemicals (e.g., potassium permanganate) as pretreatment to membrane filtration to remove

some solids prior to the membrane. This pretreatment helps to reduce fouling of the membrane

and reduce the backwash frequency. The characteristics of the resulting residuals from these

pretreatment operations closely resemble those of coagulation sludge (Malmrose, et al., 2003).

MF/UF systems also generate spent chemical cleaning solution residuals during

the membrane cleaning processes used to control fouling (CEBW and clean in place (CIP)).